

VETRERIE RIUNITE S.p.A
via Calcinese,60

37030 Colognola ai Colli- Verona
ITALIE

A l'attention de Stefania MICOLUCCI

Aix-en-Provence, le 22 / 12 / 2023

| RAPPORT D'ESSAIS TEST REPORT Page 1 / 3 | |
|---|-----------------------------|
| Référence client Customer reference | CHEF TABLE LASAGNERA 32X21 |
| Référence du rapport Test report reference | AX23-05802.001 / DC23-06060 |
| Bon de commande Order | PO 5087361 |

Conclusion : **CONFORME / PASS**

Les incertitudes de mesure ne sont pas prises en compte pour conclure sur la conformité des analyses sauf demande spécifique du client
Uncertainties are not taken into account to define compliance on analysis except specific customer request.



(1) Test subcontracted in a SGS Laboratory. (2) Test subcontracted in a partner laboratory outside SGS group.
This document is issued by the Company under its General Conditions of Service available on request and accessible at http://www.sgs.com/terms_and_conditions.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein.
Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents.
Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.
Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. This document shall not be reproduced, except in full, without prior written approval of the Company. It includes 3 page(s).

RAPPORT D'ESSAIS TEST REPORT

Page 2 / 3

 Référence client CHEF TABLE LASAGNERA 32X21
 Customer reference

-

 Thierry FREBAULT
 Expert Technique Bricolage Maison
 DIY Homeware Technical Expert

 Tel. : +33 4 42 97 72 30
 Fax :



Conclusion :

Dans le cadre des déterminations effectuées, les échantillons analysés sont conformes aux exigences de la norme NF EN 13834 : 09-2020 sur le critère du choc thermique.

Regarding tests performed, the analysed samples meet the requirements as per the standard NF EN 13834: 09-2020 on the criterion of thermal shock.

| | |
|--|----------------------------|
| Donneur d'ordre - Client | SGS ITALIA S.p.A |
| Designation - Sample Description | CHEF TABLE LASAGNERA 32X21 |
| Nombre d'échantillons Number of samples | 4 |

(1) Test subcontracted in a SGS Laboratory. (2) Test subcontracted in a partner laboratory outside SGS group.

This document is issued by the Company under its General Conditions of Service available on request and accessible at http://www.sgs.com/terms_and_conditions.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein.

Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents.

Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. This document shall not be reproduced, except in full, without prior written approval of the Company. It includes 3 page(s).

RAPPORT D'ESSAIS TEST REPORT

Page 3 / 3

 Référence client CHEF TABLE LASAGNERA 32X21
 Customer reference

-

| ANALYSE | METHODE | RESULTATS | UNITE | SPECIFICATIONS | | | Statut |
|--|-----------------------|---------------------------------|-------|----------------|-------|------|--------|
| | | | | MINI | CIBLE | MAXI | |
| CHOC THERMIQUE / THERMAL SHOCK Choc thermique / Thermal shock Nombre d'échantillons / Samples number Différence de température / Difference of temperature | NF EN 13834 §6.1.8 | Satisfaisant / Pass 3 180 | °C | | | | |

P : Pass ; F : Fail ; n.d : Not Detected

(1) Test subcontracted in a SGS Laboratory. (2) Test subcontracted in a partner laboratory outside SGS group.
 This document is issued by the Company under its General Conditions of Service available on request and accessible at http://www.sgs.com/terms_and_conditions.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein.
 Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents.
 Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.
 Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. This document shall not be reproduced, except in full, without prior written approval of the Company. It includes 3 page(s).